






















































































































































































































































































































































































RESOLUTION NO. 2016-8-1 
 

RESOLUTION OF APPLICATION BY THE INLAND 
EMPIRE UTILITIES AGENCY BOARD OF DIRECTORS 
REQUESTING THE LOCAL AGENCY FORMATION 
COMMISSION OF SAN BERNARDINO COUNTY TO 
INITIATE PROCEEDINGS FOR THE CONSOLIDATION 
OF THE CHINO BASIN WATER CONSERVATION 
DISTRICT AND THE  INLAND EMPIRE UTILITIES 
AGENCY, A MUNICIPAL WATER DISTRICT 
[...]
Based on the determinations included in this Plan for Service, IEUA strongly concurs with the LAFCO 

staff that the best option for continuing and enhancing the level of service offered for the entire west 

valley in a cost-effective, regionally integrated manner is to consolidate the Chino Basin Water 

Conservation District to consolidate into IEUA.    

As stated by LAFCO staff in its May 20, 2015 Service Review: 

Consolidation offers the greatest level of benefit for resource management, seamless 

operations, and standardized coverage… The redundancies for multiple elected and 

appointed officials as well as leadership staff would be eliminated.  It would be expected 

that a single agency could use resources more effectively, and water education activities 

could consolidate thereby resulting in a single, streamlined message.   

 



Montclair

Chino Hills

Chino

Ontario

Upland Rancho Cucamonga

Fontana
4TH

ARROW

EU
CL

ID
FOOTHILL

BASELINE

HOLT

CHINO

MISSION

MO
UN

TA
INCE

NT
RA

L

RIVERSIDE

CI
TR

US

EDISON

16TH

MI
LL

IK
EN

CA
MP

US

19TH

CH
ER

RY

ET
IW

AN
DA

VALLEY

RA
MO

NA

8TH
GR

OV
E

GRAND

SA
N 

AN
TO

NI
O

PHILADELPHIA

AR
CH

IB
AL

D

SAN BERNARDINO

CHINO HILLS

MILLER

VIN
EY

AR
D MERRILL

MI
LL

S

HA
VE

N

HIGHLAND

SIE
RR

A

MO
NT

E V
IS

TA

EA
ST

 E
ND

RIALTO

AR
CH

IB
AL

D
AR

CH
IB

AL
D

HA
VE

N

19TH

HA
VE

N

SIE
RR

A

O

|}þ71

Legend
CBWCD Service Area
IEUA Service Area

0 1 20.5
Miles

|}þ60

!"#$210

!"#$15

!"#$10

Inland Empire Utilities Agency
CBWCD Service Area and IEUA Service Area

Prepared by: IEUA // Date created: 08/10/16

Figure 1 - Consolidated Boundary Map



Figure 2 - CBWCD Facility Locations











Figure 3 – IEUA Facilities 
 
HEADQUARTERS BUILDING 
6075 Kimball Avenue 
Chino, CA 91708 
Tel: (909) 993-1600 
 
 
 
 
Leading by example, IEUA’s Board of Directors approved the use of LEED® design criteria for its 
headquarters (HQ) to showcase how an integrated, sustainable-designed building can create a better 
environment, conserve energy, improve productivity and contribute to the restoration of native 
landscapes. 
 
 HQ buildings, using inexpensive tilt-up construction were the first and largest public building to 

receive the Platinum rating from the United State Green Building Council’s Leadership in Energy 
and Environmental Design (LEED®). 
 

 The HQ complex is one of the largest public landscapes in southern California to use native 
plants and to have integrated state-of-the-art storm water management, including the 
restoration of natural drainage and creation of wetlands and riparian habitat, on the property.  
It serves as a 14-acre demonstration site for storm water capture, settling and treatment.  
Designed to capture a 25-year storm event onsite, and allow storm water to be treated naturally 
via swales, wetlands, and native vegetation planted specifically for that purpose.  This reduces 
pollutants in the urban run-off, which improves water quality and also reduces downstream 
flooding.   

 
 100% energy “self-sufficient” through a combination of energy conservation including a “cool 

roof” that reflects light and reduces the effect of heat absorption, a fleet of alternative fueled 
vehicles, on-site electric vehicle charging facilities, tire stops made from recycled milk 
containers, crushed high water consumption toilets used in the buildings’ foundation, and 
exterior light stay on-site, reducing light pollution. 
 

 Power is generated by solar panels located on the facility’s roof providing enough electricity to 
power 25% of office space, methane gas generated by the anaerobic digestion process at the 
wastewater treatment plant adjacent to the HQ. 
 

 Use of recycled water from IEUA’s treatment facilities and installation of high-efficiency 
plumbing fixtures, dual flush toilets and ultra-low flow urinals, reduces water consumption by 
73% compared to buildings using tradition fixtures. 
 

 Recycled water from IEUA’s treatment facilities meets irrigation and exterior non-potable water 
demands.  Over 10,000 native and drought tolerant trees, shrubs and bushes throughout the 
site further reduces water consumption; and rubber mulch is made from 100% recycled tires. 
 

 A combination of five different paving materials were used in the drive isles and parking lot to 
exhibit storm water capture and water reuse. 



 
 Extensive use of recycled materials throughout the interior and exterior HQ complex. 

 

 
 
REGIONAL PLANT NO. 1 
2662 E. Walnut St. 
Ontario, CA 91761 
Tel: (909) 947-4131 
 
Regional Water Recycling Plant No. 1 (RP-1) is located in the city of Ontario and has been in operation 
since 1948.  The plant has undergone several expansions to increase the design hydraulic domestic 
sewage (wastewater) treatment capacity to 44 million gallons per day.  The plant serves areas of Chino, 
Fontana, Montclair, Ontario, Rancho Cucamonga, Upland, and solids removed from RP-4, located in 
Rancho Cucamonga.  The plant treats an average influent wastewater flow of approximately 28 million 
gallons per day.  The plant is broken into two separate treatment section: liquids and solids. 
 
The liquid treatment section consists of preliminary screening and grit removal, primary clarification, 
secondary treatment by aeration basins and clarification, tertiary treatment by filtration and 
disinfection, and dechlorination.  Wastewater liquid is treated to California State Water Resources 
Control Board Title 22 Code of Regulations standards for disinfected tertiary recycled water. 
 
The solids treatment section begins with thickening the solids removed from the primary and secondary 
clarification processes.  The thickened solids are pumped to anaerobic digestion and then to the 



centrifuges for dewatering.  Wastewater solids are digested to a minimum Class B biosolids standard, as 
defined by the United State Environmental Protection Agency Code of Federal Regulations.  After 
dewatering, the biosolids are hauled to the Inland Empire Regional Composting Facility in the city of 
Rancho Cucamonga for further treatment to produce Class A compost. 
 
 
REGIONAL PLANT NO. 2 
16400 El Prado Rd. 
Chino, CA 91708 
Tel: (909) 393-1056 
 
Regional Water Recycling Plant No. 2 (RP-2) is located in the city of Chino has been in operation since 
1960.  The plant operated both liquids and solids treatment sections, until 2002, when RP-5 was 
construction to handle the liquids treatment section portion of RP-2.  Solids are removed from Carbon 
Canyon Water Recycling Facility (CCWRF) and RP-5 and treated at RP-2. 
 
The solids treatment section begins with thickening the solids removed from RP-5 and CCWRF primary 
and secondary clarification processes.  The thickened solids are pumped to anaerobic digestion and then 
to the belt processes for dewatering.  Wastewater solids are digested to a minimum Class B biosolids 
standard, as defined by the United States Environmental protection Agency Code of Federal Regulations.  
After dewatering, the biosolids are dewatered and hauled to the Inland Empire Regional Composting 
Facility in the city of Rancho Cucamonga for further treatment to produce Class A compost. 
 
The plant is within the flood zone upstream of the Prado Dam, on land leased from the US Army Corps 
of Engineers; the lease will expire in 2035.  The maximum operational water level upstream of the dam 
is anticipated to be raised to increase the available Orange County water storage.  Therefore, the lease is 
not expected to be renewed upon expiration.  The Agency plans to relocate the solids treatment to the 
RP-5 Solids Handling Facility, which is out of the flood zone. 
 
REGIONAL PLANT NO. 4 
12811 6th Street  
Rancho Cucamonga, CA  91729 
Tel: (909) 993-1755 
 
Regional Water Recycling Plant No.4 (RP-4) is located in 
the city of Rancho Cucamonga and has been in operation since 1997.  The plant 
has undergone an expansion to increase the design hydraulic domestic sewage (wastewater) treatment 
capacity to 14 million gallons per day. The plant serves areas of Fontana, Rancho Cucamonga, and San 
Bernardino County.  The plant treats the liquid portion of an average influent wastewater flow of 
approximately 10 million gallons per day. 
 
The liquid treatment section consists of preliminary screening and grit removal, primary clarification, 
secondary treatment by aeration basins and clarification, tertiary treatment by filtration and 
disinfection.  Wastewater liquid is treated to California State Water Resources Control Board Title 22 
Code of Regulations standards for disinfected tertiary recycled water.  The solids removed from RP-4 are 
conveyed by gravity through the regional sewer system to the influent of RP-1 for thickening, anaerobic 
digestion, and dewatering. 



 
 
REGIONAL PLANT NO. 5  
6068 Kimball Avenue  
Chino, CA 91708 
Tel: (909) 597-5759 or 5790 
 
Regional Water Recycling Plant No. 5 (RP-5) began operation in March 2004.  RP-5 treats 
domestic, commercial and light industrial wastewater from the cities of Chino, Chino Hills, and portion 
of Ontario.  In addition, Regional Plant No. 1 and Carbon canyon Recycling Facility have the capability to 
divert flows to RP-5. 
 
RP-5 is designed to treat a daily average flow of 15.0 million gallons per day (MGD) from RP RP-5’s 
service area, plus flows from the Regional Plant No. 2 lift station.  RP-5 includes several treatment 
processes that contribute to providing quality recycled water pursuant to the California State Water 
Resources Control Board Title 22 Code of Regulations standards for disinfected tertiary recycled water. 
 
  
CARBON CANYON WASTEWATER 
RECLAMATION FACILITY 
14950 Telephone Avenue 
Chino, CA 91708 
Tel: (909) 393-4826 
 
Carbon Canyon Water Recycling Facility (CCWRF) is located in the city of 
Chino and has been in operation since 1992.  The design hydraulic domestic sewage (wastewater) 
treatment capacity is 11.4 million gallons per day.  The plant serves areas of Chino, Chino Hills, Montclair 
and Upland.  The plant treats the liquid portion of an average influent wastewater flow of approximately 
seven million gallons per day. 
 
The liquid treatment section consists of preliminary screening and grit removal, primary clarification, 
secondary treatment by aeration basins and clarification, tertiary treatment by filtration and 
disinfection, and dechlorination.  Wastewater liquid is treated to California State Water Resources 
Control Board Title 22 Code of Regulations standards for disinfected tertiary recycled water.  The solids 
removed from CCWRF are pumped to RP-2 for thickening, anaerobic digestion, and dewatering. 
 
 
DESALTER 
6905 Kimball Ave. 
Chino, CA 91708 
Tel: (909) 597-9331 
 
 
The Chino I Desalter commenced operation 2001, and was expanded in 2005 from 8.4 million gallons 
per day (MGD) to a 14 MGD facility.  It is operated by IEUA staff.  Groundwater is pumped from supply 
wells throughout the Chino Basin area to the Chino I Desalter.  The treatment processes include Reverse 
Osmosis (RO) and Ion-Exchange (IX) for removal of nitrate and total dissolved solids (TDS).  The Chino I 
Desalter also includes air stripping for removal of some volatile organic chemicals (VOC).  Approximately 



two  million gallons per day of brine, a byproduct of the reverse osmosis and ion exchange processes, 
which is transported by the Inland Empire Brine Line (IEBL) to Orange County and is subsequently 
discharged to the ocean.  The high-quality water is then pumped into the municipal water supply 
systems for the city of Chino, Chino Hills, and into the Jurupa Community Services District water system. 
 
The Chino II Desalter was initiated by the Chino Desalter Authority (CDA) to provide water deliveries to 
the cities of Norco, Ontario, Jurupa Community Services District and Santa Ana River Water Company.  
The treatment processes include Reverse Osmosis (RP) and Ion-Exchange (IX).  The Chino II Desalter 
became operational in 2006 and was expanded in 2010.  The Chino II Desalter produced an average 10.6 
MGD of drinking water in 2012.  It produces a little more than one MGD of brine that is transported by 
the Inland Empire Brine Line (IEBL) to Orange County and is subsequently discharged to the ocean.  
 
 
INLAND EMPIRE REGIONAL COMPOSTING FACILITY (IERCF) 
12645 6th Street 
Rancho Cucamonga, CA 91729 
Tel: (909) 993-1500 
 
The Inland Empire Regional Composting Facility (IERCF) is the largest indoor 
composting facility in the United States.  Located in Rancho Cucamonga, California, the IERCF processes 
over 200,000 tons of recycled products to manufacture 230,000 cubic yards of high-quality compost each 
year. The entire composting process is completed within the 454,000 square foot facility. 

 
Recycled material is delivered in trucks and unloaded inside of the facility’s mixing building where it is 
blended into a compost recipe.  Recycled products such as biosolids, wood waste and yard trimmings are 
trucked into the facility, where they are weighed and logged in at the on-site, certified truck scales. Trucks 
then deliver the materials directly into the compost facility, where mixing equipment blends the materials 
together to make the initial compost recipe. 
 
In every compost pile microscopic bacteria break down the recycled materials, creating very hot 
temperatures of over 140°F.  Each day a compost pile is created made up of about 1700 cubic yards of 
material, or approximately 30 truckloads.  

 
After about 3 weeks the compost material has met regulatory requirements and is now “Class A 
Exceptional Quality” as defined by the Environmental Protection Agency (EPA).  
 
 
CHINO CREEK WETLANDS AND EDUCATIONAL PARK 
15975 El Prado Road 
Chino, CA  91708 
909-993-1457 
 
 
The Chino Creek Wetlands and Educational Park (CCP) is located adjacent to the Inland Empire Utilities 
Agency Headquarters in Chino. The 22 acre park opened in 2004 and was partially funded by a state 
grant from the State Water Resources Control Board (SWRCB). The Park was designed to restore native 
habitat and natural drainage, showcasing the environmental values of the Prado Basin, the largest 
freshwater habitat remaining in southern California. 



 
The park consists of 22 acres and 1.7 miles of trails landscaped with a wide variety of climate 
appropriate and low water use plants, and features a state-of-the-art irrigation management system. 
The park is open to the public throughout the year to enjoy at their leisure during daylight hours as well 
as providing an educational experience to students through the Water Discovery Field Trip Program 
(partially funded by a grant from the California Department of Parks and Recreation).  
 
Educational awareness is facilitated through a series of programs which provide tours and managing the 
interpretative wetlands and wildlife education center. Some of the key components of the Park are the 
community education elements that weave throughout the site. The Park serves as a demonstration 
area for the community on the value of conservation and the importance of wetlands in the structure of 
our environment, improving water supply, storm water treatment, and water efficiency. Additional Park 
features include wetlands and riparian habitat, trails, sampling stations, picnic area, visitor’s center, 
parking, bridges, and an amphitheater. 
 
  



ADDITIONAL IEUA FACILITIES INCLUDE: 
 
  San Bernardino Lift Station 
13707 San Bernardino Avenue 
Fontana, CA 92337 
 
Montclair Lift Station 
915 W. Philadelphia Street 
Ontario, CA 91761 
 
Philadelphia Lift Station 
1818 Philadelphia Street 
Ontario, CA 91761 
 
Prado Dechlor Station 
15300 Johnson Avenue 
Chino, CA 91710 
 
1630 RW Station 
1530 E. 6th Street 
Ontario, CA   

 
Upland Basin, College Heights East Basin & 
College Heights West Basin: 
2300 W. Arrow Route 
Upland 91786 
 
Brooks Basin 
200 Silicon Ave. 
Montclair 91766 
 
7th & 8th Street Basins 